

CERTIFICATE OF INSPECTION

Certificate No: 202105131005

Pages 5/19

Customer:	MAYZAP ASESORES INDUSTRIALES AYL S.A		
Commodity:	B7 SCTRUCTURAL THREADED RODS BLACK BULK PO#2807		
Size:	1-1/2-8X144"	Contract No.:	70030385
Class:	B7	Invoice No.:	10026809
Head Marks:	B7	Lot No.:	WW0006757
Surface finished:	BLACK	Order No.:	2807
Quantity:(1000PCS)	0.151	Date:	2021-05-13

Percentage Composition Of Chemistry %									
Material	Heat No.	C	Si	Mn	S	P	Cr	Mo	
B7	8103258Y	0.410	0.240	0.890	0.002	0.011	0.990	0.200	

Dimensional Inspection:B18.31.3-2009						
Inspection Items	Sample	Standard		Test Result		Remarks
		Min.	Max.	Min.	Max.	
Nominal lengths	6	143.5	144.5	144	144.1	PASS
Thread diameter	6	1.48	1.498	1.48	1.49	PASS
Threads	6	2A		go gauge		PASS
		2A		no gauge		PASS

Mechanical Property: ASTM A193/A193M-2012a						
Inspection Items	Sample	Standard		Test Result		Remarks
		Min.	Max.	Min.	Max.	
Elongation [E/%]	1	16	/	18	22	PASS
Hardness [HRC]	1	/	35	27	30	PASS
Yield Strength [Mpa]	1	720	/	902	905	PASS
Reduction [R %]	1	50	/	54	55	PASS
Tensile strength [Rm/Mpa]	1	861	/	935	945	PASS

Surface Finish:							
Surface Finished:	Thickness	Sample	Standard		Test Result		Remarks
			Min.	Max.	Min.	Max.	

Inspection certificate is acc. to EN10204-3.1.

The product described above has been tested and complies with the terms/conditions of order/contract

Quality Control Department:

Signature:

姚继华

质量报告专用章

Address: 15/F 600 HENGLING ROAD, SHANGHAI 200070 P. R. CHINA

Tel: +86-021-63177707/63178900 Fax: +8621-63178909